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MILL TEST CERTIFICATE STEEL

SENEL  SY EUA U8 BRMEER 1480
1480 Bukbusanup-Ro, Songak-Eup, Dangin-Si, Chungnam, Korea
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« Position — T:Top, M:Middle, B:Bottom
e test — Direction:Transverse, Gaug
jory ~ P:Product analysis, LiLadie anal

th:200mm (Rectanguiar), YP Mid : 2 (0.2% ofi-set),5 (0.5% underioad), U (Upper yield point}, L (Lower yieid point)
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tied and Hne grained steel. Basic oxygen process and Vacuum degassing process were appiied.* This M Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CEFTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPEQRICATION AND THE REQUIREMENTS
ICHef Of Qualty Assuranoe Team

* The plate is fully
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» [Caution for Use] Damape on produats and safaly problsms may arise if usad other than to the spsc stated In this M#- Test Certitication, =2




